





OTC

Product List






KOREAN DRUG CO., LTD.



Cold Remedies & Respiratory System

Brand	Composition	Indication	Dosage
<p>Haben Herb Gold Cap.</p>  <p>10C</p>	<p>Each one capsule; Acetaminophen 200 mg Dextromethorphan HBr 8 mg Pseudoephedrine HCl 15 mg Guaifenesin 28 mg Thiamine Nitrate 4 mg Riboflavin 2 mg Chlorpheniramine maleate 1.25 mg Platycodon 50% ethanol dried ext.(10→1) Cinnamomum dried ext.(31.3→1) Glycyrrhiza dried ext.(5→1)</p>	<p>Temporarily relieves of cold symptoms: Runny nose, nasal congestion, sneezing, sore throat, cough, phlegm, chill, fever, headache, joint pain, muscle pain</p>	<p>Administration at 30 mins after meal</p> <ol style="list-style-type: none"> 1. Between 8~15 years : 1 cap, 3 times a day, 2. 15 years ~ Adults: 2 caps, 3 times a day
<p>Haben Power Gold Cap.</p>  <p>10C</p>	<p>Each one capsule; Acetaminophen 200 mg Pseudoephedrine HCl 15 mg Cloperastine HCl 8 mg Chlorpheniramine maleate 1.25 mg DL-Methylephedrine HCl 12.5 mg Guaifenesin 41.6 mg</p>		

Cold Remedies & Respiratory System

Brand	Composition	Indication	Dosage
<p>Haben Q soft Cap.</p>  <p>10C</p>	<p>Each one capsule; Acetaminophen 200 mg Chlorpheniramine maleate 1.25 mg DL-Methylephedrine HCl 12.5 mg Dextromethorphan HBr 8 mg Guaifenesin 41.6 mg</p>	<p>Temporarily relieves of cold symptoms: Runny nose, stuffy nose, sneezing, sore throat, cough, phlegm, chill, fever, headache, joint pain, muscle pain</p>	<p>Administration at 30 mins after meal 15 years ~ Adults: 2 caps, 3 times a day</p>
<p>Haben Col Q soft Cap.</p>  <p>10C</p>	<p>Each one capsule; Acetaminophen 200 mg Chlorpheniramine maleate 1.25 mg Pseudoephedrine HCl 15 mg</p>		<p>Administration at 30 mins after meal 1. Between 8~15 years : 1 cap, 3 times a day, 2. 15 years ~ Adults: 2 caps, 3 times a day</p>
<p>Haben U S Cap.</p>  <p>10C</p>	<p>Each one capsule; Phenylephrine HCl 10 mg Chlorpheniramine maleate 4 mg dl-methylephedrine HCl 35 mg Caffeine 50 mg</p>	<p>Relief of the following symptoms caused by acute rhinitis, allergic rhinitis or sinusitis; nasal congestion, runny nose, sneezing, tears, sore throat, heavy head</p>	<p>Administration at 30 mins after meal 15 years ~ Adults: 1 caps, 3 times a day. More than 4 hours interval</p>



Cold Remedies & Respiratory System

Brand	Composition	Indication	Dosage
<p>Haben Mok S Cap.</p>  <p>10C</p>	<p>Each one capsule; Acetaminophen 120 mg Ethenzamide 100 mg Chlorpheniramine maleate 1.25 mg Dextromethorphan HBr 7.5 mg Guaifenesin 21mg Coptidis Rhizoma ext. (8.93→1) Platycodon 50% ethanol dried ext.(10→1)</p>	<p>Temporarily relieves of cold symptoms: Runny nose, stuffy nose, sneezing, sore throat, cough, phlegm, chill, fever, headache, joint pain, muscle pain</p>	<p>Administration at 30 mins after meal 15 years ~ Adults: 2 caps, 3 times a day</p>
<p>Asno Cap.</p>  <p>10C</p>	<p>Each one capsule; Noscapine 10 mg, DL-Methylephedrine HCl 12.5 mg Dextromethorphan HBr 10 mg Carbinoxamine maleate 2 mg Guaiacol sulfonate K 45 mg</p>	<p>Cough, Sputum</p>	




Cold Remedies & Respiratory System


Brand	Composition	Indication	Dosage
<p>Haben S Sol.</p>  <p>6 Pouch</p>	<p>Each Pouch(20mL); Acetaminophen 325mg Caffeine anhydrous 20mg Guaifenesin 42mg Dextromethorphan HBr 16mg Pseudoephedrine HCl 30mg Chlorpheniramine maleate 2.5mg dl-methylephedrine HCl 25mg</p>	<p>Temporarily relieves of cold symptoms: Runny nose, nasal congestion, sneezing, sore throat, cough, phlegm, chill, fever, headache, joint pain, muscle pain</p>	<p>Administration at 30 mins after meal</p> <ol style="list-style-type: none"> 1. 15 years ~ Adults : 1 pouch, 3 times a day 2. Between 11~15 years : 2/3 pouch, 3 times a day 3. Between 7~11 years : 1/2 pouch, 3 times a day 4. Between 3~7 years : 1/3 pouch, 3 times a day 5. Between 2~3 years : 1/4 pouch, 3 times a day 6. Under 2 years old : Not to be used
<p>Haben Col S Sol.</p>  <p>6 Pouch</p>	<p>Each Pouch(20mL); Acetaminophen 325mg Caffeine anhydrous 20mg Pseudoephedrine HCl 30mg Chlorpheniramine maleate 2.5mg dl-methylephedrine HCl 25mg</p>		
<p>Haben Cough S Sol.</p>  <p>6 Pouch</p>	<p>Each Pouch(20mL); Acetaminophen 325mg Dextromethorphan HBr 16mg Guaifenesin 83.2mg Chlorpheniramine maleate 2.5mg dl-methylephedrine HCl 25mg</p>		

Respiratory System



Brand	Composition	Indication	Dosage
<p>Haben plus Nasal spray</p>  <p>15mL</p>	<p>Each 100mL; Xylometazoline HCl 100 mg, Chlorpheniramine Maleate 250 mg</p>	<p>Relief of the following symptoms caused by acute rhinitis, allergic rhinitis or sinusitis; nasal congestion, runny nose, sneezing, heavy head</p>	<p>Between 12 years~Adult : 1~3 time(s) a day, nebulize 1 time at once to nasal cavity More than 8 hours interval</p>
<p>Haben Fresh Nasal spray</p>  <p>15mL</p>	<p>Each 1mL; Hyaluronate Na 0.25 mg, Dexpanthenol 20 mg</p>	<p>Moisturizing and protection in nasal mucous membrane</p>	<p>Nebulize 1-2 times at once to nasal cavity, 3 times a day Available for infants and toddlers</p>
<p>Immune Gold Sol.</p>  <p>30V x 2</p>	<p>Each 100g; Echinacea ext. 1,170 mg</p>	<p>Recurrent airway infection adjuvant therapy</p>	<p>1. 12 years~Adults : 1 vial once, 3 times a day 2. Between 6~12 years : 1/2 vial once, 3 times a day 3. Between 4~6 years : 1/3 vial once, 3 times a day</p>

Brand	Composition	Indication	Dosage
<p>BIAFINE Emulsion</p>  <p>46.5G</p>	<p>Each 1g; Trolamine 6.7 mg</p>	<p>1. First and second degree burns including sunburns and all other non-infected cutaneous wounds. 2. Secondary erythema due to radiotherapy treatments</p>	<p>Spread thickly and massage gently until the cream is no longer absorbed. 2-4 times a day</p>
<p>Better-M Cream</p>  <p>30G</p>	<p>Each 1g; Betamethasone valerate 0.61 mg, Gentamicin sulfate 1 mg</p>	<p>Allergic dermatitis or inflammatory cutaneous disorder with secondary infection Eczema, Contact dermatitis, Seborrheic dermatitis, Atopic dermatitis, Photodermatitis, Lichen simplex chronicus, Intertrigo, Pruritus, etc.</p>	<p>Apply a small amount on the area. 1~3 time(s) daily</p>
<p>Terbina Plus Cream</p>  <p>30G</p>	<p>Each 1g; Terbinafine HCl 10 mg Crotamiton 50 mg L-menthol 20 mg Enoxolone 5 mg Urea 50 mg</p>	<p>An infection of the skin fungus caused by the fungus of the skin Athlete's foot, Eczema, Ringworm</p>	<p>Spread appropriate amount on the area. Once a day</p>



Brand	Composition	Indication	Dosage
<p>Virax Clear Cream</p>  <p>5G</p>	<p>Each 1g; Acyclovir 50 mg, Hydrocortisone 10 mg</p>	<p>Recurrent Herpes labialis</p>	<p>Apply this drug on the infected area. Adults : 5 times a day, For 5 days</p>
<p>Tyrocare Gel</p>  <p>10G</p>	<p>Each 1g; Tyrothricin 1 mg</p>	<p>Trauma infected with tyrotricin-sensitive bacteria(abrasion), improvement in festering dermatitis</p>	<p>Apply a small amount on the infected area. 2~3 times daily</p>
<p>Coloderm S Sol.</p>  <p>10mL</p>	<p>Each 100g; Salicylic acid 14 g, Lactic acid 4.6 g</p>	<p>Corns, Callosities, Wart</p>	<p>Apply one drop on the affected area. 1~3 time(s) daily spread it thinly, and let it dry for a few minutes.</p> <p>After using for a couple of days, exfoliate keratins on the area with hot water, Up to 2g per day, not used for more than a week.</p>



Brand	Composition	Indication	Dosage
<p>Allertec Tab.</p>  <p>10T, (Export)100T</p>	<p>Each one tablet; Cetirizine HCl 10 mg</p>	<ol style="list-style-type: none"> 1. Seasonal, perennial and allergic rhinitis, Allergic conjunctivitis, Chronic idiopathic urticarial and pruritus cutaneus 2. Eczema, Dermatitis 	<p>6 years and over : 1~2 time(s) a day</p>


Musclar Skeretal System



Brand	Composition	Indication	Dosage
<p>Zainal-Q Soft Cap.</p>  <p>10C</p>	<p>Each one capsule; Naproxen 250 mg</p>	<ol style="list-style-type: none"> 1. Rheumatoid arthritis 2. Osteoarthritis (degenerative joint disease) 3. Ankylosing spondylitis 4. Tendinitis 5. Acute gout 6. Dysmenorrhea 7. Bursitis 8. Skeletomuscular disorder Sprain, Bruise, Trauma and lumbo sacral, pain, etc 	<p>1~2 cap, 1~3 times a day Maximal dose to 5 caps a day</p>
<p>Jynal Tab.</p>  <p>(Export)100T</p>	<p>Each one Tablet; Naproxen Sodium 275 mg</p>		<p>1~2 tab, 1~2 times a day</p>



Musclar Skeretal System



Brand	Composition	Indication	Dosage
<p>Penstop Soft Cap.</p>  <p>10C</p>	<p>Each one capsule; Dexibuprofen 300 mg</p>	<ol style="list-style-type: none"> 1. Chronic multifocal arthritis, Rheumatic arthritis 2. Osteoarthritis 3. Ankylosing spondylitis 4. Trauma and postoperative painful edema or inflammation 5. Adjuvant treatment of infectious diseases involving inflammation, pain and fever 	<p>Adults : 1 capsule, 2~4 times a day Maximal dose to 4 caps a day</p>
<p>Jang Su Kao "T.S" Patch</p>  <p>6 Patches</p>	<p>Each one patch; C. florida 30 mg Momordicae Semen 15 mg Myrrh 20 mg Ricini Semen 50 mg L-Menthol 40 mg Olibanum 20 mg Methyl salicylate 10 mg Zinc Oxide 50 mg</p>	<p>Rheumatoid pain, Shoulder discomfort, Bruise</p>	<p>1 patch a day</p>


Brand	Composition	Indication	Dosage
<p>Roicoby S Sol.</p>  <p>30V x 2</p>	<p>Each one vial : Powder part (170mg) Ca folinate 400 µg, Cyanocobalamin 750 µg, Solution part (15mL) Thiamine monophosphate chloride 20 mg, Riboflavin sodium phosphate 4 mg, Pyridoxine HCl 4 mg, Nicotinamide 40 mg, Dexpantenol 30 mg</p>	<p>Macrocytic anemic syndromes and secondary to specific deficiency, even during pregnancy, childbirth, breast-feeding. Convalescence. As an aid in states tossinfettivi therapy, after-effects of hepatitis and liver functional deficit. In the course of antibiotic therapy. Deficiency syndromes specific to ipoalimentazione or incongruous diets.</p>	<p>Adults: 2 vials daily before meal</p>
<p>Q up Sol.</p>  <p>30V x 2</p>	<p>Each one vial; Powder part L-Phosphothreonine 20 mg, L-Glutamine 75 mg, Cobamamide 500 µg, Ca folinate 1.27 mg, Solution part (10ml) Arginine HCl 150 mg, L-Phosphoserine 60 mg</p>	<p>Fatigue, physical fatigue, illness, convalescence nutrition</p>	<p>1. Adults: 2 vials daily before meal 2. Children: 1 vial daily in the morning</p>



Brand	Composition	Indication	Dosage
<p>Multi Q10 Plus Tab.</p>  <p>60T x 2</p>	<p>Each one tablet; Ubidecarenone 10 mg, β-Carotene 1.2 mg, Cyanocobalamin 18 μg, Ascorbic acid 100 mg, Fursultiamine 25 mg, Riboflavin Butyrate 12 mg, Nicotinamide 20 mg, Calcium pantotheate 30 mg, Pyridoxin HCl 4 mg, Folic acid 0.5 mg, γ-Oryzanol 5 mg, Ursodesoxycholic acid 5 mg, Ca 14.7 mg Zn 25 mg, Mg 30 mg. Mn 1 mg, K 5 mg, Biotin 0.1 mg Vitamin E 20 IU, Vitamin D3 1000 IU, Vitamin A 3000 IU</p>	<p>Vitamins A, D, E, B1, B2, B6, prevention and treatment of iron deficiency or anemia, prevalence of zinc</p>	<p>Over 8 years to Adults : once a day</p>
<p>Neuroceltec Tab.</p>  <p>60T x 2</p>	<p>Each one tablet; Vitamin A 3000 IU, Nicotinamide 30 mg Ca Pantothenate 30 mg, Pyridoxine HCl 30 mg Folic acid 0.5 mg, Cyanocobalamin 50 μg, Ascorbic acid 130 mg, Vitamin D3 1000 IU, Vitamin E 50 IU, Mg 15 mg, Zinc 25 mg, Riboflavin 30 mg Benfotiamine 30 mg,</p>	<p>The supply of vitamins A, D, E, B1, B2, B6, C and zinc</p>	<p>Over 12 years to Adults : once a day</p>



Brand	Composition	Indication	Dosage
<p>Hemen Stick Sol.</p>  <p>5 Pouches X 6</p>	<p>Each one pouch; L-arginine-L-aspartate hydrate (5g as L-arginine-L-aspartate) 5,290 mg D-Sorbitol Solution 3,000 mg Sucralose 15 mg Aspartame 20 mg Xylitol 500 mg Sodium Chloride 0.75 mg Propyl p-Hydroxybenzoate 1.2 mg Methyl p-Hydroxybenzoate 0.8 mg Citric Acid Hydrate 22 mg Sodium Citrate Hydrate 50 mg Xanthan Gum 30 mg Mango Flavor #43(SK-G9414) q.s Yellow No.5 q.s Purified Water q.s.</p>	<p>- Adjuvant therapy for symptoms of mental and physical dysfunction - Adjuvant therapy during recovery (amino acid deficiency)</p>	<p>Adolescents and adults over 12 years old: Take 5g once a day as L-aspartic acid-L-arginine</p>
<p>Amiprex Gold Tab.</p>  <p>120T x 2</p>	<p>Each one tablet; L-lysine HCl 18.75 mg, L-Leucine 17 mg, L-methionine 15 mg, L-valine 15 mg, L-isoleucine 15 mg, L-arginine 10 mg, L-phenylalanine 10 mg, L-threonine 10 mg L-tryptophan 5 mg, Nicotinamide 15 mg, Pyridoxine HCl 7.5 mg, Riboflavin 2 mg, Thiamine mononitrate 5 mg, Tocopherol calcium succinate 2.5 mg</p>	<p>Amino acid nutritional supplement</p>	<p>1. 15 years ~ Adults : 2 tab, 1-2 time(s) a day 2. Between 7~14years : 1 tab, 1-2 time(s) a day</p>


Brand	Composition	Indication	Dosage
<p>Lebogold Sol.</p>  <p>30V x 2</p>	<p>Each one vial; Powder part L-Ornithine HCl 60 mg, L-Citrulline 60 mg Solution part (15mL) Arginine HCl 120 mg</p>	<p>Chronic and toxic liver disease</p>	<p>1 vial, 2-3 times a day.</p>
<p>SILYTON Soft Cap.</p>  <p>120C</p>	<p>Each one capsule; Milk-Thistle Fruit ext. 350 mg</p>	<p>Chronic and toxic liver disease</p>	<p>1 cap, once a day</p>

Brand	Composition	Indication	Dosage
<p>Santamon Plus Cap.</p>  <p>60C x 2</p>	<p>Each one capsule; Pyridoxine HCl 50 mg, Ferric sodium gluconate complex 99.4 mg (35mg as Fe (III)) Cyanocobalamine 500 µg, Folic acid 500 µg</p>	<p>Prevention and treatment of iron deficiency or anemia, prevalence of vitamin B6</p>	<p>12 years ~ Adult : Once a day</p>
<p>Santamon Plus Sol.</p>  <p>30V x 2</p>	<p>Each one vial; Powder part Ca folinate 300 µg, Solution part Ferric sodium gluconate complex 177.5 mg (62.5mg as Fe(III))</p>	<p>Iron deficiency or Anemia</p>	<p>1 vial, twice a day</p>


Brand	Composition	Indication	Dosage
<p>GINKOMAXAM DUO Cap.</p>  <p>60C X 2</p>	<p>Each one patch; Ginseng 40% Ethanol Dried Ext. 100 mg Ginkgo Biloba Leaf Dried Ext. 60 mg</p>	<p>Deterioration of concentration and attention, loss of memory Improvement of peripheral arterial circulation disorder symptoms: dizziness</p>	<p>After breakfast and lunch: 1 cap, 2 times a day</p>

Brand	Composition	Indication	Dosage
<p>Spamed Tab.</p>  <p>20T</p>	<p>Each one tablet; Dicyclomine HCl 5 mg, Papaverine HCl 15 mg</p>	<p>Stomachache, abdominal pain, colic pain, gastric hyperacidity, brash</p>	<p>1. 15 years ~ Adult: 2 tabs, 2~3 times a day 2. Between 8~15 years : 1 tab, 2~3 times a day</p>
<p>Mulsto ODF</p>  <p>2 Films</p>	<p>Each film; Meclizine hydrochloride hydrate 25 mg</p>	<p>Prevention and relaxation in dizziness, nausea and vomiting caused by motion sickness</p>	<p>Put on tongue and take by melting. 12 years ~ Adult : 1-2 films once a day. After melting, swallow immediately. To prevent motion sickness, take 2 hours before riding</p>

Brand	Composition	Indication	Dosage
<p>Peptis Tab.</p>  <p>10T</p>	<p>Each one tablet; Famotidine 10mg</p>	<p>Relief of heartburn, acid indigestion, and sour stomach</p>	<p>Between 16 years and over : 1 tab, 1-2 time(s) a day</p>
<p>Dentaforce Cap.</p>  <p>10C/100C</p>	<p>Each one capsule; Lysozyme Cl 30 mg, Ascorbic acid 150 mg, Tocopherol acetate 50% 10 mg, Carbazochrome 2 mg</p>	<ol style="list-style-type: none"> Gingivitis Pyorrhea alveolaris Gingiva flare, Swelling, Bleeding, Pain 	<p>Administration after meal Adult : 1 cap, 3 times a day</p>

Brand	Composition	Indication	Dosage
<p>Danjamin Tab.</p>  <p>16T</p>	<p>Each one tablet; Diphenhydramine HCl 25 mg</p>	<p>Temporary insomnia</p>	<p>1~2 tab(s) once a day before bedtime</p>

Hand Sanitizer(non-medical products)

Brand	Composition	Indication	Dosage
<p>EXFLU Gel</p>  <p>50 g</p>	<p>Each 100g; Ethanol 62 g, Excipients: Butylene Glycol, Aloe ext.(09), Carbomer 940, Trolamine, Green tea ext., Cupressus Sempervirens oil (Pinus Phytoncide), Purified water</p>	<p>Sterilization</p>	<p>Put suitable amount on hand and rub well to dry</p>